
KAUKAUNA UTILITIES
Outagamie County, WI 

Kaukauna Utilities 

Water  
System 
Study 

May 14, 2024 

Prepared by: 
CBS Squared, Inc. 

2500 E Enterprise Avenue 
Appleton, WI 54913 

920.574.3135 

KAUKA 22001 



 



 Kaukauna Utilities  2024 Water System Study 

i 
 

Kaukauna Utilities Water System Study 2024 
Executive Summary 

 
Kaukauna Utilities serves the City of Kaukauna with drinking water. Kaukauna Utilities has an extensive 
water system with over 100 miles of water main, utilizing five wells with three iron removal plants and 
two water towers. Kaukauna Utilities provides service to approximately 7,000 customers. Residential 
usage accounts for most of the water demand. 
 
Kaukauna Utilities is looking to investigate potential changes and upgrades to the water system in their 
[...]
iron. Ion exchange is also the treatment method used in the neighboring communities of Little 
Chute and Kimberly.  

This process has the main benefit of reducing hardness in water. This process would benefit water 
customers because they would no longer have to keep and maintain their water softeners. A 
summary of the costs of water softening for customers is included in Table 13.  

The main drawback of ion exchange is the high operational costs associated with buying salt. This 
cost outweighs the cost savings from eliminating the need for potassium permanganate and 
manganese sulfate. Table 15 summarizes the capital and operating costs for Option 2.  

Table 15: Preliminary Cost Estimate: Option 2 – Ion Exchange Treatment Process 
Description Capital Cost Annual 

Operating 
 

20-Years 
Operating 

 

Capital Cost + 20-
Year Operating Cost 

Alternative 3 - Option 2 
Ion Exchange 

$15,500,000 $670,000 $13,400,000 $28,900,000 

Alternative 4 - Option 2 
Ion Exchange 

$16,000,000 $670,000 $13,400,000 $29,400,000 

 
Ion exchange also discharges chlorides to the Heart of the Valley Wastewater Treatment Plant. 
The wastewater treatment plant is currently nearing their chloride limit. If reached, the plant 
would need to add a process to remove chlorides from the effluent water.  

Lastly, it is anticipated that a chemical would need to be added for pH adjustment to make the 
water less corrosive. The ion exchange treatment process does not change the end use water 
quality in the system. This treatment process shifts the water softening from the customer to the 
Utility. It is anticipated that the amount of sodium in the treated water at the point of use will 
remain approximately the same as what the customers are now using with residential, 
commercial, and industrial water softeners operating. This means the wear on customer 
appliances and water heaters will be the same. It is possible the pH adjustment chemical will 
lengthen the life of water heaters, but there will still be higher wear associated with softened 
water compared to reverse osmosis or nano-filtered water because of the sodium content.  

 

13.5.3 Water Treatment Option 3: Reverse Osmosis or Nanofiltration Treatment Process 

Water treatment option 3 is reverse osmosis or nanofiltration treatment. This treatment process 
consists of pushing water through a semipermeable membrane using high pressure. Pressure 
filters would still be required for this option as pretreatment to remove iron. Reverse osmosis or 
nanofiltration treatment would replace the potassium permanganate and manganese sulfate 
chemical addition for the removal of radium. An antiscalant chemical would need to be added to 



Kaukauna Utilities  2024 Water System Study 

33 
 

the treatment process to not foul the membranes quickly. The operational cost savings would be a 
net zero cost associated with the chemicals.  

The main difference between reverse osmosis and nanofiltration is the pressure needed to force 
the water through the membrane. Reverse osmosis uses a membrane that is less permeable than 
the membrane used in nanofiltration. The reverse osmosis membrane has smaller holes than the 
nanofiltration membrane. This difference in membrane means less constituents get through the 
reverse osmosis membrane than the nanofiltration membrane, but more power is required for 
reverse osmosis treatment. Reverse osmosis and nanofiltration result in the same finished water 
quality.  

A major benefit of reverse osmosis or nanofiltration over Option 1 (filtration only) is that it 
removes water hardness. This treatment process would have the same benefits to the customers 
described in Option 2 associated with the removal of customer water softening. These cost 
savings are summarized in Table 13. Reverse osmosis or nanofiltration has the additional benefit 
of not adding sodium to the water like Option 2 does. This treatment process aids the wastewater 
treatment plant in lowering chloride levels while still removing hardness from water.  

There are currently four reverse osmosis water treatment plants approved by the DNR in 
Wisconsin. Waupun Public Utilities and Stanley Municipal Waterworks have reverse osmosis 
treatment plants in operation. Winneconne Water Utility’s reverse osmosis water treatment plant 
is in construction and will be in operation soon. The City of Prescott Municipal Water Utility 
reverse osmosis treatment plant is planned to start construction in summer of 2024.  

Municipalities in Minnesota have been incorporating reverse osmosis treatment to treat water 
hardness for longer than Wisconsin. The first reverse osmosis water treatment plant was 
constructed in 1998 in Madison, Minnesota. A summary of the three reverse osmosis water 
treatment plants in Minnesota that would be very similar to Kaukauna’s raw water quality are 
included below in Table 16.  

Table 16: Minnesota Reverse Osmosis Water Treatment Plants 

Municipality Year Placed in 
Service 

Average Day 
Demand (MGD) 

Raw Water 
Hardness 

(mg/L, gpg) 

Finished Water 
Hardness 

(mg/L, gpg) 

Northfield In construction 2.0 310 18 95 5.5 

Redwood Falls 2011 1.5 1,015 59 215 12.5 

St. Peter 2011 1.1 413 24 86 5.0 

 

Redwood Falls, Minnesota accomplishes an 80% decrease in water hardness, a similar goal to 
Kaukauna Utilities. The communities in Minnesota that use reverse osmosis for water hardness 
treatment demonstrate that this treatment technique can be a feasible option for municipalities.   

Reverse osmosis or nanofiltration has higher capital costs than Option 1, but lower capital costs 
than Option 2. Reverse osmosis or nanofiltration has higher operating costs than Option 1 and 2. 
Table 17 summarizes the capital and operating cost estimates.  

Table 17: Preliminary Cost Estimate: Option 3 - Reverse Osmosis or Nanofiltration  



Kaukauna Utilities  2024 Water System Study 

34 
 

Description Capital Cost Annual 
Operating Cost 

20-Years 
Operating Cost 

Capital Cost + 20-
Year Operating Cost 

Alternative 3 - Option 3 
Reverse Osmosis  $13,900,000 $950,000 $19,000,000 $32,900,000 

Alternative 4 - Option 3 
Reverse Osmosis  $14,400,000 $950,000 $19,000,000 $33,400,000 

 

Reverse osmosis or nanofiltration treatment for Kaukauna Utilities would have a waste stream of 
approximately 17%-20% of the water pumped. The water hardness, sulfates, total dissolved solids, 
radium, and strontium will get filtered out and concentrated into a stream of wastewater to be 
sent to the wastewater treatment facility or to a surface water discharge point. The cost of 
sending this waste stream to the wastewater treatment facility would be high. 

Through conversations with the DNR, if the radium and iron is removed in the pressure filters and 
the pressure filter backwash water is sent to the wastewater treatment plant, then the reverse 
osmosis waste stream may be approved to be sent directly to surface water. Kaukauna Utilities 
has applied for a General Discharge Permit from the DNR to discharge the reverse osmosis waste 
stream directly to surface water. If this permit is approved, then the high cost for sending the 
waste stream to the wastewater treatment facility would not be a factor. The wastewater 
treatment cost for the reverse osmosis waste stream is not included in Table 17.  

If reverse osmosis or nanofiltration treatment is chosen, the wells would have to produce 
approximately 17%-20% more water to account for the waste stream. The water calculations that 
were performed in Section 10 were reevaluated with this additional water demand. These 
calculations are summarized in  

Table 18.  

 
Table 18: Demand Calculations with Reverse Osmosis or Nanofiltration 

Scenario 

Equation 1 
Maximum 

Day 

Equation 2 
Average 

Day 

Equation 3 Fire 
Flow on 

Maximum Day 

Equation 4 
Maximum 

Hour 
Current Demand + 
17% (327) (182) 1,173 1,318 

Future 2043 Demand + 
17% - FWC (821) (415) 679 1,085 

Future 2043 Demand + 
17% - with Well 9  479 885 1,979 2,385 

 

With Well 9 out of service, the water system could not meet the current or future average daily 
demand when pumping at 12 hours per day and could not meet the current or future maximum 
daily demand when pumping at 18 hours per day. With Well 9 in service, the water system can 
handle current and future demand with the additional water needs of reverse osmosis or 
nanofiltration. 



Kaukauna Utilities  2024 Water System Study 

35 
 

The above calculations for average day demand were made by using a pumping time of 12 hours 
per day. This 12-hour pumping time leads to the conclusion that Kaukauna Utilities cannot provide 
the current water demand on average day with a reverse osmosis or nanofiltration treatment 
system and Well 9 out of service. If the wells are run for 13.1 hours, they will supply current 
average day demand with reverse osmosis or nanofiltration treatment and Well 9 out of service.  

If Kaukauna Utilities chooses to go with the reverse osmosis or nanofiltration water treatment 
process, Well 5 pumping capacity should be increased from 250 gpm to 500 gpm. The pumping 
capacity change would require approval from the DNR. This increase in water supply capacity 
would allow the system to meet current average day demand with reverse osmosis or 
nanofiltration water treatment with a spare capacity of 3 gpm. The Main Filter Plant is currently 
not sized for this additional flow from Well 5.  

The above calculations for maximum day demand used a pumping time of 18 hours per day. This 
18-hour pumping time leads to the conclusion that Kaukauna Utilities cannot provide the water 
demand on current maximum day with a reverse osmosis or nanofiltration treatment system with 
Well 9 out of service. One solution to this is to run the pumps for 19.2 hours during current 
maximum day instead of 18 hours if Well 9 is out of service. Kaukauna Utilities’ wells can handle 
extra pumping per day in the short term (such as on the maximum day when Well 9 is out of 
service), but this is not a recommended long-term solution to water supply needs.  

13.5.4 Water Treatment Option 4: Pellet Softening Treatment Process  

Water treatment option 4 is pellet softening treatment. With pellet softening, water is pushed 
through a fluidized bed of sand. The chemistry concept of pellet softening is the same as lime 
softening. A catalyst, either caustic soda (sodium hydroxide) or lime (calcium hydroxide), is used to 
increase pH of the water and to precipitate calcium which will reduce water hardness. The 
chemistry process requires the source water to have a water hardness that is high in calcium and 
low in magnesium. Kaukauna has 225 mg/L calcium and 20 mg/L magnesium, so Kaukauna is a 
good fit based on chemistry. 

Pellet softening uses a tall vertical tank with a fast loading rate to produce a calcium pellet. The 
vertical tank would be approximately 20 feet tall and would be required to be built indoors.  The 
tank is open to the atmosphere on top. The chemistry seems to be stable compared to lime 
softening since there is a fast loading rate. Sand is added to the tank as seed material. The calcium 
will precipitate and attach itself to the sand particle. The sand particle will grow to 200-300% of 
the original size. The pellet is extracted when the pressure difference above and below the 
strainer plate has reached the predetermined differential. The waste pellet is placed in a waste 
dumpster and 95% dewatered two hours later. There is about a 1% waste of source water with 
pellet softening.  The calcium pellet can be landfilled, land applied, or fed to livestock. The calcium 
pellet may be able to be sold to concrete companies or drywall manufacturers. Sand needs to be 
added daily as a seed.   

Calcium hardness is estimated to be reduced by 80-90%. Magnesium hardness would not be 
reduced with pellet softening. This magnesium issue is not a concern for Kaukauna, as 90% of the 
water hardness in the raw water is from calcium. With 90% calcium hardness reduction, pellet 
softening would reduce the overall water hardness to approximately 150 mg/L (9.0 grains per 
gallon), which is higher than the targeted hardness range discussed above in Section 13.3. Pellet 
softening also reduces iron and manganese.  



Kaukauna Utilities  2024 Water System Study 

36 
 

There is no data from the pellet softening manufacturers for radium and strontium removal, but 
lime softening removes both radium and strontium and the chemistry is the same as pellet 
softening. It is expected that pellet softening would also reduce strontium as much as 40-80% and 
radium as much as 50-80%, but this would need to be confirmed during pilot testing. The iron 
filter would not be necessary as pretreatment for pellet softening.  

The operations of pellet softening are automated to minimize Kaukauna Utilities’ staff onsite time; 
however, this treatment process would require additional vendor and operator oversight for 
waste disposal and sand replenishment. The pellet reactor works best to run 24 hours a day but 
can work if it runs at least eight hours straight and then is turned off. Sand needs to be added a 
minimum of once per day.    

The capital cost of pellet softening is higher than reverse osmosis or nanofiltration. The 
operational costs and operating labor are lower than reverse osmosis.  

Table 19: Preliminary Cost Estimate: Option 4 – Pellet Softening  

Description Capital Cost Annual 
Operating Cost 

20-Year 
Operating Cost 

Capital Cost + 20-
Year Operating Cost 

Alternative 3 - Option 4 
Pellet Softening $16,400,000 $900,000 $18,000,000 $34,400,000 

Alternative 4 - Option 4 
Pellet Softening  $16,200,000 $900,000 $18,000,000 $34,200,000 

 

A pellet softening system has never been installed or piloted in Wisconsin. A township in 
Pennsylvania installed a municipal pellet softening system in 2018, approved by the Pennsylvania 
DNR. Pellet softening is being piloted in Illinois and Indiana for industrial use. Because this 
technology is new to Wisconsin and the Midwest, the DNR would likely require more extensive 
pilot testing than if Kaukauna Utilities selected a more common treatment process that already 
has been approved by the DNR.   

A major benefit of pellet softening is that it removes calcium hardness, iron, manganese, 
strontium, and radium. Pellet softening has the benefit of leaving the carbonates in the water 
which helps stabilize the water from being corrosive. This treatment process aids the wastewater 
treatment plant in lowering chloride levels while still removing hardness from water. The downfall 
to pellet softening is the total water hardness is anticipated to only be removed to 150 mg/L. At 
this level some customers may choose to keep their water softener.  

Pellet softening would require more operations oversight than reverse osmosis treatment. There 
is also waste disposal associated with pellet softening that would need to be picked up weekly. 
Pellet softening would require more training for the operators and result in increased Utility 
operations time.  

 

 13.5.5 Water Treatment Option 5: Change from Groundwater Source to Surface Water Source  

Water treatment option 5 is for Kaukauna Utilities to switch to surface water as a source of water. 
This option has the benefit of eliminating the issue of radium and high water hardness associated 
with Kaukauna’s groundwater. There are two communities nearby that are wholesale suppliers for 



Kaukauna Utilities  2024 Water System Study 

37 
 

surface water. The source surface water does not contain radium and contains a water hardness 
level between 120-160 mg/L. This surface water option was studied in Section 10.3 of this report. 
The capital and operating cost estimates for surface water source are summarized in Table 8 in 
Section 10.3.4.  

13.6 Other Water Treatment Processes Considered but Not Pursued as Options  

 
13.6.1  Lime Softening 

Lime softening is a treatment technique that involves adding lime and soda ash to untreated 